
Greywater Reuse and Treatment Methods
for Quality Improvement: A Review

Deepak Narayan Paithankar(B) and Shashi Ranjan Kumar

Department of Civil Engineering, Oriental University, Indore, India
deepakpaithankar@msn.com

1 Introduction

Water plays an important and varied role for human activity, industries and irrigation.
It works as a reagent, solvent, cleaning and washing agent [1]. Life without water is
scary. But, this natural source is continuously reducing due to rising population and
human activities, and the water available per capita/year has already reduced indicating
the condition of severe water shortage [2]. Drinking water is emerging as one of the most
valuable needs worldwide [3] and its shortage has already forced the Australian water
industry and its population to search for alternate source of water [4]. The shortage in
natural water resources and a rising population have become an alarming situation [5].

It is estimated that 50–75% of domestic water consumption is related to wastewater
due to human activities such as washing, cleaning, bathing, gardening, etc. [1]. The
actual requirement of tap water for cooking and drinking is low. Population growth
and their activities have led to an increase in the amount of domestic wastewater load
discharged into water bodies, thereby, affecting the aquatic life and the environment [2].
To overcome the problem of water shortage and pollution, some countries have already
adopted the practice of desalination of sea and brackish water and reuse wastewater [3].

In the recent years, smart practices of savingwater due to the use of a greywater treat-
ment system are gaining popularity [6]. In literatures, greywater is defined as domestic
wastewater except the water from toilet flushes [7]. Greywater originating from bath
and laundry contains remains of soaps, detergents, hairs, lints, etc. while the greywa-
ter emerging from kitchen contains oils, fats, salts and food particles. The pathogenic
microorganisms like bacteria, protozoa, viruses and parasites are also found in greywa-
ter. Concentrations of these pathogens may be high in untreated greywater, therefore, it
is necessary to take precautions in greywater reuse. Some countries have strict guidelines
for handling greywater, and direct human contact is forbidden [8]. Treated greywater
should be safe, hygienic, eco-friendly, economical and esthetic [9].

Treatment and reuse of greywater can be a useful non-potable source of water for
toilet flushing, gardening, washing of cars and floors, etc., [10, 11]. There are many
psychological issues related to use of greywater which sometimes presents a barrier
in its recycling. Areas of rural India facing drought/short supply have already started
recycling greywater. Wastewater from food processing is reused in cattle rearing [12].

Methods used for greywater treatment may include physical systems such as sed-
imentation filters, screening and ultra-filtration (UF) membranes; chemical processes

© The Author(s), under exclusive license to Springer Nature Singapore Pte Ltd. 2023
R. M. Singari et al. (eds.), Advances in Manufacturing Technology and Management,
Lecture Notes in Mechanical Engineering,
https://doi.org/10.1007/978-981-16-9523-0_37

http://crossmark.crossref.org/dialog/?doi=10.1007/978-981-16-9523-0_37&domain=pdf
https://doi.org/10.1007/978-981-16-9523-0_37


Greywater Reuse and Treatment Methods … 329

such as ion exchange resins, coagulation/flocculation for removal of effluents and biolog-
ical processes such as constructed wetlands, RBC, MBR and SBR to reduce pathogenic
concentration. Physical treatment systems cannot reduce the desired microbial concen-
tration, they are used along with some disinfection steps like chlorination or addition
of activated charcoal or in combination with chemical or biological process [13]. Bark
and charcoal are gaining attention as filter media in addition to soil and sand because of
their high porosity and high carbon content [14, 15]. The aim of this paper is to review
the works carried out in different parts of the world for greywater treatment.

2 Literature Review

Barzegar et al. [1] collected greywater samples from a dormitory in Iran. The sample
water was kept at 4 °C to avoid biological reactions. 750 mL of greywater sample was
inserted into an electrocoagulation reactor consisting of 2 electrodes, and the systemwas
powered with a D.C supply of 20 V. The sample water was subjected to electrolysis and
magnetically stirred. The researchers added the pH of the sample by adding sulfuric acid
and Sodium Peroxide. An ozone generator and UV lamp were also used for treatment.
The researchers measured the COD and TOC removal rate with samples of different
pH values and concluded that the removal rate reached a maximum of 85% and 70%
with pH = 7.0 and was related to the current density and ozone dosage. The removal
efficiency of the system is not very good and also practical implementation of the project
on site would be unfeasible due to cost and complexity requirements.

Liberman et al. [3] constructed a pilot system in Ben-Gurion university sports center.
Two tankswere used for filtration of greywater. The showerwater of the sports centerwas
pumped from the sewage into the feed tank which served as a sedimentation filter. For
removal of hair and other impurities, three filters with reducing pore size were connected
at the outlet of the feed tank. Thewaterwas inlet to anMBRwhich contained a submerged
ultra-filtration module. To start the system, the researchers obtained 160 L of activated
sludge from a local wastewater treatment plant as a starting biomass which had a mixed
liquor suspended solid (MLSS) concentration of 500 mg/L. The MLSS concentration
increased to a value of 5000 mg/L over a period of 9 months and no sludge was wasted
during the process. High MLSS concentration and no sludge wastage indicated the
development of biomass needed for biological reaction. The system produced very low
levels of COD, TSS, BOD5 and TOC levels. The authors have reported that the cost of
effluent production by the system is less than the cost of domestic water in Israel.

Al-Ismaili et al. [6] performed the treatment on wastewater collected from a house
in Oman. The treatment system involved a storage tank to preserve raw greywater which
was later pumped into a polyethylene tank consisting of layers of natural filters i.e., dune
sand followed by fine gravel and medium and large stones. The water was subjected
to Chlorination to purify the water. The treated water met the required standards for
irrigation of trees and garden crops. The system automatically pumps water from storage
tank to the filter tank as soon as the water level in the storage tank reaches 0.4 m3/d.
The system requires cleaning and replacement maintenance only in case of upper layer
of dune sand in order to clean debris every 6–8 weeks. The system needs a maintenance
cost of nearly 60 US $ every 3 years where the sand dunes have to be completed replaced
whereas other materials of the filter can be thoroughly washed and reused.



330 D. N. Paithankar and S. R. Kumar

Bani et al. [16] evaluated the performance of an SMBR system in terms of effluent
quality and membrane fouling. The team operated the SMBR for a period of 42 days
with constant pressure of 13 kPa in six consecutive stages. The system produced the
following values for COD, NH3-N, turbidity and color: 45 mg/L, 0.26 mg/L, 3 FTU and
18 PtCo in the effluent, respectively. Furthermore, TSS was completely eliminated and
fecal coliform count was below the required value. The researchers concluded that the
treated greywater could be used for most of the non-potable applications—in arid areas.

Ramprasad et al. [17] describe the operation of a GROW (Green Roof Top Water)
Recycling system which was installed and monitored in a student hostel at IIT Madras
for a period of 2 years. The system consists of 12 trapezoidal shaped troughs placed in
4 rows one above the other over a steel scaffolding frame which gives the appearance of
a staircase. Each trough had the capacity to hold 125 L of water. Troughs in a row were
serially connected whereas rows one above the other were laterally interconnected. The
GROW treatment system is a novel approach with a shallow horizontal subsurface flow
with 8 varieties of local plants, and the treatment was carried out in two different phases
by replacing the filter media and the species of plants. The greywater was inlet to trough
1 through an overhead tank which moved from trough 1–12 and finally appeared at the
output of trough 12. The system produced a high removal efficiency for BOD, COD,
TSS, Fecal coliform as 90.8%, 92.5%, 91.6% and 91.4% respectively. The removal rate
was found to increase during the summer and also with high loading rate.

Couto et al. [18] constructed a greywater treatment unit in a Brazilian airport. The
unit consisted of two 500 L of polyethylene tanks, one for controlling the flow rate of the
greywater to the filter bed and second to store treated greywater. The unit included two
hydraulic pumps to operate the inlet and outlet flows of the tank. An anaerobic filter and
UV disinfectant device working at 36 W was placed between the two tanks. pH average
was 7.7 with BOD5, COD, Turbidity and TSS efficiencies as 73%, 71%, 88% and 77%
respectively. The E. coli removal rate was 80%. The reuse of treated greywater did not
pose any health threats. However, the installation and maintenance cost of the cost ran
into thousands of US$.

Cui et al. [19] constructed a pool to study the removal efficiency of constructed
wetlands. The researchers divided the pool into 4 cells, with each cell measuring 2 m×
1 m. All 4 cells were constructed to work as independent constructed wetlands. The first
3 cells were further divided to hold 5 compartments each. The first cell was designed to
work as a horizontal baffle flow constructed wetland where the water horizontally moved
from one compartment to the other. The second cell was a vertical baffle flow constructed
wetland where holes were made in the compartment to enable vertical flow from one
compartment to other. The third cell was a hybrid baffle flow constructed wetland where
water flow among the compartment was vertical as well as horizontal. The 4th cell
was a subsurface horizontal baffle flow constructed wetland. All the cells were filled
with limestones and gravel. The first compartment of all the first 3 cells was filled with
cinder, rubble and blast furnace slag, whereas the remaining 4 compartments were filled
with blast furnace slag. The 4th cell was only filled with blast furnace slag above the
gravel layer. Finally a layer of fine sand was spread over all the 4 cells. Finally yellow
flower canna was planted in all the 4 cells. The vertical baffle flow constructed wetland
showed higher nitrogen and phosphorous removal efficiency among the 4 methods. The



Greywater Reuse and Treatment Methods … 331

removal efficiency of TP, COD, BOD5, pollutants was highest in the hybrid baffle flow
constructed wetland.

Ghaitidak et al. [20] carried out a treatment study on the greywater originating from
students hostel located at (SVNIT), Surat. The researchers examined four treatment
options on site, namely a two-stage sand filtration and three coagulation/flocculation
options with alum, polyaluminium chloride (PAC) and ferric chloride (FeCl3) treatment.
TreatedGWfromall four optionswas found to be safe for restricted access area irrigation,
construction and industrial cooling as per USEPA [21], WHO [22] and CPCB [23]
standards. Treated greywater from all 4 options was compared on the basis of (i) effluent
quality and (ii) removal of parameters. The researchers found that results with two-stage
sand filtration technique outperformed the other methods of treatment but the major
limitation in the implementation of a two-stage sand filtration system is that it needs
close monitoring, addition of coagulant, cleaning of screening mesh and mini coarse
sand filter on a daily basis. Also the filters have to be regenerated after 30–40 days.

Masi et al. [24] demonstrated a pilot installation of green wall located at the main
entrance of an office building in Pune. The experiment was carried out in two phases.
In the first phase, the green wall was filled with LECA (lightweight expanded clay
aggregate) and the treated greywaterwas analyzed for the removal rate. Chemical oxygen
demand, COD removal rate varied between 16% and 20% in the first phase. In the second
phase, the greenwall was filledwith two different mixtures (i) LECA and sand (ii) LECA
and coconut fibers as both are porous in nature and can increase the treatment time.
The removal rate observed in the second phase was 7–80% and 14–86% with LECA-
sand and LECA-coconut fiber respectively. Researchers found that the treated greywater
was suitable for irrigational use as per Indian regional and National regulation. In one
sample they found that treated greywater could even be used for toilet flushing after UV
treatment.

Kariuki et al. [25] made a 5 barrel greywater system using recycled polyethylene
plastic barrels. First tank was used to collect greywater. The other 3 tanks were used to
perform flocculation, sedimentation and disinfection and the last tank was used as the
storage tank. A case study was performed by collecting sample water from Kenyatta
University. The low-cost technology was found to be effective in reducing pollutants
and turbidity and it reduced the E. coli and total coliform concentration. Researchers
found that the treated greywater met the required standards for surface irrigation.

Gorky [26] studied the vertical subsurface flow constructed wetland system for treat-
ment of greywater. Two miniature size tanks were separately constructed in a lab with
volume less than 5 m3. Both tanks were used as independent filters. The first tank con-
sisted of graded stone filters. The second tank was filled with coarse aggregate gravel
followed by layers of fine sand and coarse aggregate. Colocasia esculenta was planted
in this bed and allowed to grow for some days. The greywater was then inlet into the
bed through the graded stone filter. The treated greywater was collected through the
down flow filter and tested. The average pH, BOD, COD, TDS, TSS values obtained
were 7.28 mg/L, 142 mg/L, 0.3 mg/L and 16 mg/L respectively. The root zone treatment
improved the quality of greywater either for reuse or safe disposal into water bodies. The
results achieved in the first stage of the research were not satisfactory owing to the small
size of the plants, but improvement in efficiency was observed later with their growth.



332 D. N. Paithankar and S. R. Kumar

Katuliza et al. [27] performed a case study in slum area of Kampala city (Uganda).
The researchers made a two step filter unit mounted on a hollow steel frame to treat
greywater. Both filtration tanks were made of plastic and first filled with gravel which
was followed by a layer of crushed lava rock. The size of crushed lava rocks differed in
both the tanks and it was smaller in the second tank. Both tanks were fitted with an outlet
valve in addition to the exit value, so that 200 mL of sample could be collected from
either of them at any time without disturbing the filtration process. The sedimentation
processwas carried out byfirst collecting the greywater originating fromkitchen, laundry
and bathing in a 20 L bucket and the water was allowed to settle for an hour. Oil and
grease floating over the water were manually removed while other impurities settled at
the bottom of the bucket were carefully discharged. The sediment water was then poured
into the first tank for filtration. The filter achieved an efficiency of 85–88% for COD and
TSS while E. coli was almost eliminated. As lava rocks are easily found in the Kampala
city (Uganda) therefore maintenance of the system was not a cost issue.